TEST REPORT

Mechanical & Hardgoods Lab Report No. : ' YA70012A/2012
Page : 1 of 2
Date : JUL. 23,2012
ARGULY CIA S.A.

CALLE21(EX NICOLAS VIDELA)NO.1213BERAZATEGUI CP:
B1884EBW PCIA DE BUENOS AIRES, ARGENTINA

The following merchandise was submitted and identified by the applicant as:
Product Description: MESH FACSHIELD VISOR

Style/Item No.: 901389Malla PLASTICA ForestalB x 12"
Additional information:. BRANDNAME: LIBUS

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Requested: Refer to Clause 5.2.1 of ANSI/ISEA Z87.1-2010 for Occupational and Educational
Personal Eye and Face Protection Devices.

Test Method: Refer to Section 9.6 of ANSI/ISEA Z87.1-2010 for Occupational and Educational
Personal Eye and Face Protection Devices.
Test Result: --See following sheet(s)--
Date of Receipt: JUL. 20, 2012
Testing Period.: JUL. 20 ~ 23, 2012
--- See Next Page ---
Signed for and on behalf of
SGS Taiwan Ltd.
Laboratory address: Rex Su

61, Kai-Fa Road, Nanzih Export Processing Zone, 81170, Kaohsiung, Taiwan Supervisor
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TEST REPORT

Mechanical & Hardgoods Lab

Test Result:
Clause:
5.2.1 Drop Ball Impact Resistance

Finding:

Report No. : YA70012A/2012
Page - 2 of 2
Result
Pass

There is no fracture of the protector lenses after testing.
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Photo “A” Appearance of sample (Front view)

'Photo “B” Appearance of sample (Side view)

-- End of Report ---





